



Should combinations of alpha-adrenergic blockers and 5-alpha reductase inhibitors be used to treat benign prostatic hyperplasia ??

Background: Benign prostatic hyperplasia (BPH) is a disorder that affects many men. The incidence increases with age; 40 to 50 percent of men aged 51 to 60 years and over 80 percent of men older than 80 years are affected. Many of these men experience lower urinary tract symptoms (LUTS) including hesitancy, weak urinary stream, terminal dribbling, sensation of incomplete bladder emptying, acute urinary retention, nocturia, urinary frequency and urinary urgency. There are two standard tools used to assess the severity of patients' symptoms: the American Urological Association (AUA) Symptom Index and the seven symptom questions of the International Prostate Symptom Score (IPSS).¹

Treatment options for BPH

Treatment for BPH is directed at symptomatic relief. The treatment of choice for patients with mild symptoms (AUA score <7) and for patients with moderate to severe symptoms (AUA score >8) in which the symptoms are not bothersome, is watchful waiting.² As well, lifestyle changes may be of benefit. These include reducing or avoiding consumption of caffeine and alcohol that could increase the amount of urine produced, reducing fluids in evenings and double voiding.³

For patients with bothersome moderate to severe symptoms, surgical treatment or drug therapy may be considered. There are two classes of drugs used: alpha-adrenergic antagonists (non-selective and selective agents) and 5-alpha reductase inhibitors.⁴ (Table 1)

Table 1: Drugs for BPH^{3,5}

Drug	Dose	Cost *	Side Effects
Nonselective alpha-blockers			
Doxazosin (Cardura®, Generics)	Start at 1mg OD, titrate by doubling dose every 1 to 2 wks. Goal 4-8mg OD. Max 8mg OD.	2 mg = \$23 4 mg = \$26 8 mg = \$46	Dizziness (10-20%), headaches (15%), weakness (5-15%), nasal congestion (5-10%), orthostatic hypotension, first dose syncope
Prazosin ** (Minipress®, Generics)	Start at 0.5mg to 1mg BID; titrate up to 2mg twice BID	2 mg = \$23	
Terazosin (Hytrin®, Generics)	Start at 1 mg HS, ↑ PRN over 4 to 6 wks; most require 10 mg OD. If no response at 10 mg OD, may ↑ to 20 mg OD	5 mg = \$25 10 mg = \$39	
Selective alpha-blockers			
Alfuzosin (Xatral®)	10mg OD with the same meal each day	10 mg = \$41	↓ incidence of se's listed above, vertigo (2%), retrograde ejaculation (tamsulosin 5 – 10%), interoperative floppy iris syndrome
Tamsulosin (Flomax®)	0.4 mg OD (30 mins after same meal each day), may increase after 2-4 weeks to 0.8 mg OD if not responding.	0.4mg = \$42 0.8mg = \$77	
5-alpha reductase inhibitors			
Finasteride (Proscar®)	5mg OD	5mg = \$68	Sexual dysfunction (3-4 %)
Dutasteride (Avodart®)	0.5mg OD	0.5mg = \$65	

* Approximate cost to patient for 30 days supply of medication⁶

** Use for BPH is off-label.

Pharmacology

Alpha-adrenergic antagonists relax the smooth muscle tone of the prostate and bladder neck which contributes to the reduction in urinary flow rates and thereby increases the urinary flow.^{4,7} The dose requires titration to a therapeutic dose for some of the drugs and therefore the peak onset is two to three weeks.⁷ The alpha-adrenergic antagonists are considered first line for reducing the symptoms of LUTS. They are all selective for the alpha-1 adrenergic receptor subtype found in abundance in the bladder neck. Terazosin, doxazosin, alfuzosin and tamsulosin are all considered long acting. They are all considered equally effective in treating the symptoms of BPH. The main difference between the drugs is their side effect profiles. Tamsulosin and alfuzosin are more selective and therefore associated with less dizziness and orthostatic hypotension. This makes tamsulosin and alfuzosin both safer choices for elderly, hypotensive patients or hypertensive patients who have impaired blood pressure regulation.³

The 5-alpha reductase inhibitors prevent the conversion of 5-alpha reductase to dihydrotestosterone in the prostate. The dihydrotestosterone is believed to be the male hormone responsible for prostate growth in BPH, so its inhibition can cause the enlarged prostate to shrink. The peak onset of effect is six to twelve months, at which time 30 to 40 percent of patients will show an improvement in their symptoms.⁴

For symptom control the 5-alpha reductase inhibitors have been shown in clinical trials to be less effective than the alpha-adrenergic antagonists; however they had a greater effect on symptoms in men with larger prostates.³ 5-alpha reductase inhibitors may also be used to prevent progression of BPH. Side effects (sexual dysfunction), cost and the need for long-term treatment need to be weighed on an individual basis against the risk of progression.² The 5-alpha reductase inhibitors should not be used for treatment in men who do not have enlarged prostates.²

Response: The question of whether or not combination therapy should be used has been asked several times and the latest research leads to the answer yes, but only for certain patients.⁷ There have been three large randomised control trials that evaluated the use of combination therapy.

Table 2: Randomized Control Trials

Trial	Drugs	Final doses	Outcomes	Comments
Veterans' Affairs ⁹	Terazosin Finasteride	5 to 10mg 5mg	Terazosin was effective in treating BPH symptoms. Combination no better than terazosin alone. Finasteride was no better than placebo.	Both the Veterans' Affairs and PREDICT trials had some limitations which were: only 12 months duration, only looked at the change in symptom score (IPSS) and flow rate (Qmax) as indicators for success and they did not differentiate between patients with enlarged prostates and those without. ⁸
PREDICT ¹⁰	Doxazosin Finasteride	4 to 8 mg 5mg	Doxazosin effective in treating BPH symptoms. Combination no better than doxazosin alone. Finasteride was no better than placebo.	
MTOPS ¹¹	Doxazosin Finasteride	4 to 8 mg 5mg	Combination reduced progression and improved symptoms more than either drug alone. Doxazosin and finasteride both reduced symptoms. Doxazosin alone did not reduce risk of progression.	This trial was 4.5 years and primary outcome was reducing progression of BPH. The risk of progression was decreased more significantly in men with PSA >4ng/mL and prostate volume >40mL.

*All studies had patients randomised to four study groups: either drug alone, combination or placebo.

Conclusion

Combination therapy should not be used in all patients, especially those who do not have an enlarged prostate.⁸ The side effects and costs are increased in combination therapy and these need to be weighed against the benefits for each individual patient. Doxazosin and finasteride used together is the only combination therapy shown to be effective.⁹ It cannot be assumed that this applies to all the drugs in these classes until it is known if there is a class effect. The American Urological Association guidelines say that combination treatment is appropriate and effective for patients with LUTS associated with a demonstrable prostatic enlargement.²

References:

1. Cunningham GR, Kadmon D. Treatment of benign prostatic hyperplasia. Up To Date Online 14.1 [cited 2006 Mar 4]. Available from: URL: http://www.uptodate.com/subscribers/logged_out.asp .
2. American Urological Association. The management of benign prostatic hyperplasia [online]. 2003 [cited 2006 Feb 24]. Available from: URL: www.guidelines.gov.
3. Klasco RK (ed): DRUGDEX® System. Thomson Micromedex, Greenwood Village, Colorado (Volume 127, expires 03, 2006).
4. Belanger D. Benign Prostatic Hyperplasia. In Repchinsky C ed. Patient Self-Care. Ottawa ON: CPhA; 2002:735-741.
5. Lexi-Comp Online. 2006 [cited 2006 Mar 14]. Available from:URL: <http://online.lexi.com/crlonline?siteid=293> .
6. Personal communication with Brent Jensen, RxFiles Academic Detailing Programme.
7. Benign Prostate Hyperplasia: Treatment [online]. [cited 2006 Feb 24] Available from: URL: http://www.prostatecentre.ca/prostate_bph3.html .
8. Should combination therapy be standard for benign prostatic hyperplasia? Medscape 2005 [cited 2006 Feb 24]. Available from: URL: <http://www.medscape.com/viewarticle/518803?src=search> .
9. Lepor H *et al.* (1996) The efficacy of terazosin, finasteride, or both in benign prostatic hyperplasia. Veterans Affairs Cooperative Studies Benign Prostatic Hyperplasia Study Group. *N Engl J Med* 335: 533–539.
10. Kirby RS *et al.* (2003) Efficacy and tolerability of doxazosin and finasteride, alone or in combination, in treatment of symptomatic benign prostatic hyperplasia: the Prospective European Doxazosin and Combination Therapy (PREDICT) trial. *Urology* 61: 119–126.
11. McConnell JD *et al.* (2003) The long-term effect of doxazosin, finasteride, and combination therapy on the clinical progression of benign prostatic hyperplasia. *N Engl J Med* 349: 2387–2398.